B 9K B3 g - 5% 4125 14 = AR

direct-drive electronic lockstitch Parts book
180 V1.0

= -
L. L7 E
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

1.#15E ¥4+ /MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

75 | BES 2 e o TE[ E
Ref.No. | new part No. Part name Qty ote
I [180001001 THI A Face plate 1
2 180001002 THT A 3 Face plate agsket 1
3 8073184404 (577 b i R AT / Screw 1/8 x 44 1.=4 1




o,

7/} /MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS
7 & 5 45 %
Rclf..\'u. nc\i' [:{nJNo. P Name of parts
1 180001001 TEAR Face plate
2 180001002 AR Face plate agsket
3 [|S073184404 By b AR SR 5T Screw 1/8 x 44 1.=4
4 [991001004 E R BT AR Arm oil shifld
5 991001005 BB EAT L Rubber plug
;’7 991001006 TSR TLE Rubber plug
7 1991001007 =R AR Thread guide rod
8 [|s094762809 5 BIARARET Screw 3/16 x 28 L=9 2
o [280001009 /5 BIAR Side plate 1
10 |280001010 R EARE Gasker 1
11 |180001011 T AR A Face plate 1
12 991001012 e PN Safety lable 1
13 180001013 Ml Machine cover 1
14 991001014 X A5 2R AL E Rubber plug 1
15 [S184782818 151 BRL 25 R [ 86T Screw 3/16 x 28 L=18 1
16 {991001016 IS Reverse feed lever stopper 1
17 991001017 FahE fLZE Rubber plug 1
18 S144374006 25T SM11/64"x40 L=6 Screw SM11/64"x40 1.=7 2
19 991001019 INJE L AR LA Thread tension asm 1
991101019 IR 2L 45 (9911#L%Y ) |Thread tension asm 1
19-1 [991001019-1 INJELRBRET Small clip line screw 1
19-2 1991001019-2 NI 2R 3 R AR Thread tension guide 1
19-3 1991001019-3 /N AR Thread tension disk 2
19-4 (991001019-4 N 255 Thread tension spring 1
19-5 1991001019-5 INJE LR B Thread tension nut 1 At )
20 |S113742806 INJE LR AN L BREEET Screw 11/64 x 40 1.=6 1 2. k!
21 991001021 Pk piibr Thread take—up lever cover 1 BEe
22 |S094762806 PhLL bl b s 82 Screw 3/16 x 28 L=6 1 Ref.No.
23 991001023 VEES %) Arm thread guide right 1 1 (
24 |S074374006 AR ET Screw 11/64 x 40 L=6 1 5
991001025 b3 f&] A ”" Thread tension asm 1 2 |
25  [991001025H Je R MA0ER) Thread tension asm 1 ‘
991101025D e 2R A A (991117 ) Thread tension asm | 4
25-1 1991001025-1 JE 24 1 1 Tension nut |
25-2 1991001025-2 Je 21 i Rotating stopper |
25-3 1991001025-3 e 44 W Rotating stopper 1 5
25-4 [991001025-4  |JeLRIEHR Thread tension disk presser 1 6
25-5 1991001025-5 S5 % i1 Thread tension disk 2
25-6 [991001025-6 Je LR BET Tension post 1 7
25-7 [091001025-7 | Bk o Take-up spring I $
25-8 1991001025-8 ]’n‘dﬂ:‘.ﬁl)ﬁi W ‘Tension post socket 1 9
25-9 |S143574005 ; Screw 9/64 x 40 1=5.5 |
26 S115952807 Screw 15/64 x 28 L=7 1 9-1
27 991001027 AERET Tension releasing 1 Q=0
991001028 iR (UPRAHET ) Throat plate 1 9.3
28 [991001028D $HHR (REBEBHES ) Throat plate 1 9-4
0303D £H8R B2.6(KBEM/3HES ) [Throat plate 1 9-5
30 [S044374006 FHAREET Screw 11/64 x 40 L=6 2 =
31 991001031 Vet %A Arm thread guide left 1 19
32 |S074374006 FeR A BET Secrew 9/64 x 40 L=6 1 10-1
33 1991001033 T AR 5 FL 2E Rubber plug 2 10-2
34 [S094762808 TIARERET Screw 3/16 x 28 1.=8 3 I
35 (991001035 AR A1 Slide plate asm 1 12
35-1 [991001035-1 R Slide plate 1 13
35-2 [991001035-2 HEAR 0 Bed slide spring | 14
35-3 5082385602 HEAR SRET Screw 3/32 x 56 1.=2.2 2 15
36 991001036 JREHR A Bed slide spring 4 16
37 1991001037 Eh# Ruler stopper 1 197
38 [S074374006 A IRET Screw 11/64 x 40 L=6 2 18
39 1991001039 RIS T Pole 2 19
40 1180001040 iR Modle plate 1 20
41 1991001041 LR BN Winder assembly 1 21
41-1 1991001041-1 Ring E4 2 =
41-2 9910010412 Bobbin base 1 23
41-3 |991001041-3  |Zeskfal Spool 1 £e
414 19910010414 [0Z%U[EPY 0 ring 1 24
41-5 1991001041-5 T4 PES6 Flat washer 1 ;\
j}:s 23:0081041‘6 gﬁﬁ%yb\ Winding wheel 1 .‘n
41-8 99100;8:1—7 R%]:MSXS Screw M5x5 2 "\
41-9 99“)01041_(8) &%%@29 Rubber washer 1
41-9-1 199100104 l—() ﬁz‘%‘k% U Shuttle cam asm. 1 \
41-9-2 |991001041 ‘()"l) 1%24;59«1 158 Shuttle cam !
— 2 |BBEIMSXS Screw M5x5 |




F5 PES ER Name of parts %;% ﬁotﬁe
Ref.No. new part No. Part name -
41-9-3 [991001041-9-3 [RithJe 5l Shuttle clamp shaft 5
41-11 {991001041-11 SEHJE S6 Flat washer :
41-12 [991001041-12  [RSHEEWR Shuttle arm handle :
41-13 [991001041-13  [4R£TM4X12 Screw -
41-14 [991001041-14 [Nk : Bobbin clip
41-15 [991001041-15  [#4TSM4.76 Screw 2
41-16 [991001041-16  |HRIENAE Bobbin base 1
41-17 [991001041-17  |RRATHT | Winding lever I
41-18 1991001041-18 [#%E  |Spring !
41-19 [991001041-19 %% : ~ |Spring — 1
41-20 [991001041-20  |ORIZEHIESS 1O type sealing ring 1

42 |M080500810 LRELTHIRET - |Bobbin screw 3
43 1991001043 HESIE Knife 1
44 |S093574005 LR TTIEET ~ |Knife screw 2
45  [991001045  |SELRLBAM ~ |Thread tension asm. 1

45-1 |991001045-1 |ezki@iy =~ |Tensionnut 1

45-2 9910010452  |JeZRuBET ~ |Tension post 1

45-3 [991001045-3  |JeskiE |Tension spring 1

454 19910010454 JeLti |Thread tension disk presser 2

45-5 1991001045-5 &M , Thread tension guide 1

45-6 {991001045-6 FLI2H: (T ) - {Tension nut —F=

46 1180101046 HALER Motor cover 1
47 |M180500835 AL 5T R AT Screw 4
48 1991001048 BIGEAT I L L 1 Reverse seam lamp switch assembly 1
49 1991001049 KLz Presser bar thread guide 1
50  |S094762806 TBILE )] T 5% [ 2 W84 T Screw 1
52  }991001052 TS 414 Oil plate assembly 1
53 8073574011 T [ 5 W 4 T Screw -9
54 1991001056 % 150 Bobbin Washer 1
55 1991001057 By i Al 4 Grease plate gasket 1
56 1991001058 L AVE:S : Rubber plug 3
57  |280001063 PRAFTHIBE HH St e 3 Rubber plug ¥
58 1180001058 PAE T AL 1
59 Fip 1

2. b5/ Pk w44 e
MAIN SHAFT&THREAD-UP LEVER COMPONENTS







& A
,/\/ /g/;'
/ - = E
2. F B/ 22 35 4:/MAIN SHAFT&THREAD-UP LEVER COMPONENTS
= 5 [ 2 L2 B T
Riﬁo. nej?? pEj: No. Part name Name of parts Qty Note
1 991002001 PSR AT A IR ET Screw 15/64 x 28 L=10.5 1
2 ]991002002 PR IETT 5 thread take—up crank shaft 1
3 1991002003 pEtT 47 v R o B Roller felt 1
991002004 PREGEAT thread take—up lever asm 1
4 [991002004H PREGEFAM (JER) thread take—up lever asm 1
991002004D PRAZEFF A (FRIERL) |thread take—up lever asm 1
5 1991002005 PR AT R EH AR Needle bearing 2
6 1991002006 HRZR A Needle bar crank 1
991002007H PRk AR (=R ) Needle bar crank 1
7 1991002007 EFFFIEFRE Needle bar crank rod 1
8 1991002008 HRER thAl L e SR ET Left screw 9/64 x 40 L=4.8 1
9 991002009 EHFT AR LA Counter weight 1
991102009H GHFFRIABZLE©911H1EY ) |Counter weight 1
9-1 |[S127142816 EIAT A7 R B R ET Screw 9/32 x 28 L=16 1
9-2 |S116354006 P2k A AL IRET Serew 1/4 x 40 L=6 2
9-3 [991002009-3 SE iR 22 O KU Rubber ring 1
9-4 [S077142815 G FF AP 2 5 MR T Screw 9/32 x 28 L=15.5 1
9-5 [991002009-5 EI AT A% Counter weight 1
10 991002010 1R O 58 21 1 Feed drive eccentric cam asm. 1
10-1 [S076354011 DI O 58 R AT Screw 1/4 x 40 L=11 2
10-2 [991002010-2 BRI O Feed drive eccentric cam 1
11 [S093574006 AL O 5 A T Screw 9/64 x 40 1.=6 2
12 991002012 BRI EESS Mainshaft back sleeve 1
13 991002013 i)E I 0il seal of mainshaft back sleeve 1
14 [991002014 5 55 AT b R Snap ring 1
15 1991002015 4 Thrust collar asm 1
16  |S116354006 Rh R R RET Screw 1/4x40 L=6 2
17 [991002017 R HTHEHES Main shaft front bushing asm. 1
18 1991002018 Rt HES Bushing intermediate 1
19 1991002019 PR EE - Rubber o]
20 [991002020 PR AT S i<k Thread take—up crank shaft felt 1
21 M 140500806 FHERET Screw 2
22 920102022-C | FH RN ) Hand wheel(Magnetic steel) 1
23 {920102023 % Main shaft 1
24 (991002024 -t R R 0il amount adjusting pin 1
25 [991002025 AR R T OB R Rubber ring 1
26 1991002026 25 RHR L FE AR Thrust collar 1
27 |S145952808 R R ET Screw 1
28 (920102028 BLEF Stator 1
30 |M180500822 L HL R SR ETMS5X 22 Screw 4
31 1991002034 L ERIBETH Washer 4




NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

3. T/ B/ R

—




3 6P/ /T i 4/ NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS .
5 wES % 1 Neme of parta HE | #E
/;ef.No. , new part No. Part name Qty Note
F 1 991003001 £1FF FFLZE Cap : 1
2 991003002 HAF EE Needle bar bushing upper 1
991003003 1 FT Needle bar 1
3 19910030031 EFAT (R Needle bar 1
4 991003004 AT R Needle rod holder asm. 1
5 |S073574007 AT R AR IR AT Screw 9/64 x 40 1.=7.5 1
6 1991003006 BT 7 BERE T R Slide block 1
7] 991003007 T T ELH Needle bar thread guide 1
8 991003008 AT T & Needle bar bushing lower |
9  |S083184405 ML IRET Screw 1/8 x 44 1.=4.8 1
0 [|°91003010 AR ABUES 378 Needle bar thread guide 1
0303D AT ER PR (991 1AL ) Needle bar thread guide 1
i 991003011 HLEr Needle DBx1 #14 1
991003011H ML&F DPx5 #21 Needle DPx5 #21 1
12 991003012 S 24 Gear pinion asm. 1
12-1 1991003014 [ s o Gear asm. 1
12-2  [S116354008 ik R IRET Screw 1/4 x 40 1.=8 2
12-3 991003016 Al bR Pinion asm. 1
12-4 |S116354008 Ak AR ET Screw 1/4 x 40 L=8 2
12-5 1991003019 U2 5 Gear asm. 1
12-6  |S116354008 Ak S R ET Screw 1/4 x 40 L=8 2
12-7 991003021 T A<t Pinion asm. 1
12-8 [S116354008 AR URET Screw 1/4 x 40 L=8 2
13 |S074374008 U B AR R AT Screw SM11/64 x 40 L=8 2
4 |P91003014 12 Ay Upright shaft 1
991105006 24991 1HLAY) Upright shaft 1
= 991003015 e Hook asm. 1
0303D KIEHR (991 1HLAY) Big Hook asm. 1
16  [991003016 2 MR ES Upright shaft bushing,upper 1
17  [991003017 S Upright shaft bushing,lower 1
18 1991003018 B EIES Bushing rear 1
19 |S145952808 il | X RET Screw 1
20 (991003020 T e Thrust collar asm. 1
21  |S074374005 TR R T Screw 11/64 x 40 L=5 2
991003022 i Lower shalft 1
22 991107001 T k991 14717 ) Lower shaft 1
991003023 TR EAL ) Bobbin case holder 1
2 0303D WERR FEAL 2] (991 LHLTRY) Bobbin case holder 1
24 |S084374011 THEAR 2E (VA R ET Screw SM11/64 x 40 L=11 3
25 1991003032 TR IRET Screw 3
% 991003026 BN RS Lower shaft front metal 1
991105012 FHIETE (9911515 ) |Lower shaft front metal 1
27 1991003027 T Al BRI 0il wick 1
28 1991003028 TR R ET Oil seal screw 1
s [991003029 b5 1 Bobbin 1
0303D Mt (FZ9911 ) Bobbin 1
30 991003030 HBie Bobbin case 1
0303D ot (FL99ll) Bobbin case 1
31 |S145952808 Tl R IR ET Screw 1
32 1991003032 BT i HEAL TR L Slide block base 1




TS

4. AR
HAND LIFTER COMPONENTS

25

——
P T e A ALIMARTDATTO






5. 1k L W
FEED MECHANISM COMPONENTS : hﬁ@

5.7% ¥ 44 /FEED MECHANISM COMPONENTS , !
x4 B % R ; Name of par's
Ref No, new part No. Part name g Qty Note
. 1991005001 % REAT |Feed adjust rod 1




56

55@2‘163;
=Pl

58

5.3£ 8184 /FEED MECHANISM COMPONENTS

=TT e 7 AR = B 23
]g}:[ﬂ\(,‘ ,"-fgjn No. Pwn name Etme uff e %l: f’n‘(le

991005001 3 Feed adjust rod 1
I 19910050010 Feed adjust rod(big hook) |
2 (991005002 Feed regulator pin 1
3 5043574006 Feed regulator pin screw 2
3+ [M090500806 Feed regulator Fastening screw >
4 991005004 Feed regulator 1
991005004D Feed regulator (Big needle distance) 1
5 991005005 Feed regulator bushing 1
6 1991005006 % Feed regulator shaft 1
7 1991005007 SR R BT Feed regulator screw 1
8 991005008 1k 20 7 N Spring 1
9 1991005009 12 Feed adjustpin 1
991005010 FHREREHL (0-5 Needle distance knob(0-5) 1
10 9910050104 1 v BligHl (0-4) Needle distance knob(0-4) 1
991005010-7 Needle distance knob(0-7) 1
11 [S074762818 Screw 3/16 x 28 1.=18 1
12 (991005012 Rocker shaft connecting rod |
13 991005013 Walking foot long pin 1
14 |S083574004 Screw 9/64 x 40 1.=4 1
15 1991005015 T H Connecting rod 1
16 |991005016 BRI 15 SR AT O R Rubber ring 1
17 1991005017 12 B AR 8 S Feed reverse spring 1
18 [991005018 D E-ring 5 2
19 991005019 15126 4} il A 21 Feed reverse arm asm. 1
991005019D IR ECREHRE)  [Feed reverse arm asm(Big needle 1
20 [S074762815 Fill AR SRET Feed reverse arm screw 1
21 991005021 RHIL R Spring 1
22 1991005022 SEENIL SUE L] Walking foot short pin 2
23 991005023 AT AR Connecting link long pin 2
24 1991005024 AR R Connecting link short pin 7)
25 (991005025 3 Feed adjust link asm 1
26 991005026 13 B AUAE A Y Adjusting link fulerum shaft 1
27 991002001 Fe AT HESRET Screw 15/64 x 28 2
28 [S123574005 T Screw 9/64 x 40 L=5 2
29 (991005029 -4 Feed bar shaft 1
30 1991005030 2% A Al 44 Retaining ring 1
991005031 AT Fedd dog 1
5 [P91005031H A 2 (R3S Feed dog 1
§ 991005031D AT (REHBEBHEAR ) Feed dog 1
0303D AR A CRIERB3HES ) Feed dog 1
32 [S073184406 Al F AT Screw 1/8 x 44 L=6 2
a3 991005033 e Feed bar asm 1
77 [991005033D TF G (A Feed bar asm 1
34 (991005034 3l AR e AL AR Adjusting link spring guide 1
35 [S074374007 A {EAR S R ARAET Screw 11/64 x 40 L=7 2
36 |991005036 LN E AR Feed spring hood 1
37 1991005037 2% Afi il Feed rocker shaft 1
38 1991005038 A AR RS Walking foot middle pin 1
39 [S073574008 AR R ET Screw 9/64 x 40 L=8 1
40 |N217142805 0 AT R AR R Nut 9/32 x 28 1
4 [091005041 A AR Feed rocker shaft crank 1
991005041D AT MAR (KE#E15mm ) |Feed rocker shaft crank 1
42 |S074762815 26 A7 AR BT Screw 3/16 x 28 L=15 1
43 1991005043 BT )5 AR Lifting rocker asm. 1
44 |S074762815 5 I ARIRAT Screw 3/16 x 28 L=15 1
45 (991005045 TR A AT AR ET Hinge screw 1
46 1991005046 Erasill Feed driving shaft 1
47 (991005047 A Thrust collar asm. 1
48  [S126354004 LA R BT Screw 1/4 x 40 L=4 2
4 991005049 A TRl A Feed rocker shaft bushing 2
991005049D RIS (KHER ) |Axle sleeve 1
50 |S084374007 FURRYIRET Screw 11/64 x 40 L=7 2
51 (991005051 6 2 il S Retaining ring 1
52 991005052 FURE (R4 ) Feed bar crank asm. 1
53 3074762812 LR BT Screw 3/16 x 28 L=12 1
s4 991005054 ?’ﬁ}fﬂ Driving shaft crank asm. 1
991005054D A (KhER ) Driving shaft crank asm. 1
55 |S084374012 TR kT Screw 11/64 x 40 1.=12 1
56 991005056 {830 o4 441 42 Reverse feed control lever asm. il
56-1 [991005056-1 {Hl% R0 Rubber ring 1
56-2 [991005056-2 |3k Kkl Feed reverse shaft 1
56-3 |S145952808 {3 R HR T84T Screw 1
56-4 |S145952810 S R E Screw 1
56-5 1991005056-5 {E| R T Reverse frrd control lever 1
57 1991005057 164 e Thrust collar 1
58 (5126354004 Il 4 T Screw 1/4x40 L=4 2
59 991005059 5B AR e A A Adjusting link fulerum shaft 1
601991005060 )Rl s Feed lever metal |

12-1

12-3

12-5

99104y

9910009
991009
991009
991009
9910090
9910090
9910090
9910090
9910090
9910090
9910090
991009C
991009C
9910090
9910090
MO703(
99100
S0743°
9910C
9910¢
51443
99100
507595

s I[H:m.nw

© OIL RE
7
4
//
D /
[
/
i
N
N
N
NS
E =
1
7 FRA/OIL R
e HE
Ref.No. new pa
1 99101/
2 991011
3 991011
4 S07794
5 99101
6 99101(
7 99101
8 99101
9 99101
10 991011
11 N2106(
12 M1206(
13 M1906(
14 99101
15 99101(
16 99101(
7 99101
18 99101
19 99101
20 NM101
21 M 19064




i

OIL LUBLICATION,
COMPONENTS

o e L

6. I/ LT 18

6.4 %8 /424 # /4 /0IL LUBLICATION COMPONENTS i
Wil B 4 H Nobh ol BE] &R
Ref.No. new part No. Part name QRS Qf Darta Qty Note |
1 991009001 |l Oil sight window 1
2 991009002  |ih % 074 & Rubber ring 1
- 991009003 | [tk Main shaft oil tube 1
9910090038 | F4lifitih 44 B Main shaft oil tube 1
4 S094762806 | [F1 i 4 Je bR T Screw 3/16x28 L=6 1
5 991009005 |l e 0il felt presser 1
6 991009006 |l Oil return tube asm 1
7 991009007 |l A Je Holder 1
8 991009008  [X kML 0il wick |
~ VARV VAVAVAVaVaN WL kA b L He iR A A~ <










7 M5 /4:/0IL RESERVOIR COMPONENES

?% ES % R Name of parts ﬁ 22
Ref.No. new part No. Part name Qty Note
1 001010001  [JHALFBIF 0il reservoir asm 1
2 991010002 MiESS Oil reservoir 1
3 991010003 [ 0il reservoir gasket 1
4 S077942407  (HEMMFLIRET Screw 5/16x24 L=7 1
5 991010005  |HEMHFLIRETORLE Rubber ring 1
6 901010006 |4 FE B [\] Hh 4 Knee lifting rotating arm 1
7 991010007 | W ik AR & Spring 1
8 991010008  |¥4 HEfERHFF O 2 E-ring 10 1
9 991010009  |[FAFEFHIERATHEK Vertical shaft fitting arm 1
10 991010010  [ERH\FFHEELIRET Screw 2
11 N210601006 WL HARBRALIA 4R EE  |Nut M6 2
12 M120601030  |%U fARFR AL A9 4R4T  |Screw M6 L=30 2
13 M190601018 | %[ Hi AR AT Screw M6 L=17.5 1
14 991010014 |4 HE Knee press cross shaft 1
15 991010015  |ERHFFHA4 Knee pan plate asm 1
16 991010016  |HEHAFF R Knee pan plate cover 1
17 991010017  |[#HAFF Knee pan upright shaft 1
18 991010018 [T Knee pan plate rubber 1
19 991010019  |#4HR Knee pan plate :
20 991010020 ﬁ%m&;& Knee pan plate support 1
21 M190601012 |43k 124T Screw M6 L=12 :
22 991010022 |¥fi5s B THUAT Knee lifter push rod 1




B — e Goge -

8. 11 VI£E/Thread trimmer
components

8. [1Eh1)£R%/Thread trimmer components

[ we m s B Qy
! LA TR Name of parts
| Ref  Neo Part, No -T7C-5 7C-5 -
e » - - s
: | 103.11-01G P Thread shear cam 1 —
(2 B16401014-1 25 Screw > —
nTaa 5= 71 Secant knife 1 l 1 1 !
















124.13-01

7 5 i3 BE 5 A 21

e g vo LU

Thread stand asm.

i
Laiidd 101.12-01 T 2R ZEZH :
1 101.14-10 v &8 Oil reservoir asm. ]
13 M-02F-010 vE BROZEFTZEAT Live festival ball link asm. )
14 KS-02H ek 2R A1t Treadle asm. 1
i - 21-3501932-4 = ok B S ASRRET Screw 1
B 124.10-01-01 Rk Foam mat (top) <
17 126.10-01-02 T YRk Foam mat (bottom) 1
18 126.10-01-03 EEERES Foam mat (middle) 1
19 126.10-04 B R A YRR IR Foam mat 1
20 126.10-03 748 Inside box 1
21 126.10-02 SH48 Outside box i

12. HLfkIE P B3 B (% {4)/ Presser foot lifting set mechanism(Option parts)

12. BREE R % B (L) Presser foot lifting set mechanism(Option parts)

K5 e HEQy
RefNo Part No FHET ot Namaatpare O-7C-S/AK
1 |124.14-02 ¥ S R AR AL Presser foot lifting asm. 1
2 [02-412280923-1  [BB4T Screw 1
3 |126.01-07 SENGE Rubber plug 1




